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1. NAME OF THE MEDICINAL PRODUCT 

 

Dynapar SR 100mgsustained release film coated tablet 

 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 
 

Diclofenac sodium 100 mg 

Excipients(s) with known effect: Lactose. 

For the full list of excipients, see section 6.1. 

 

3. PHARMACEUTICAL FORM 
 

Sustained release film coated tablets. 

Light orange coloured, round, biconvex, film coated tablets. 

 

4. CLINICAL PARTICULARS 
 

4.1 Therapeutic indications 

Adults andelderly 

Reliefofallgradesofpainandinflammationinawiderangeofconditions,including: 

(i) arthriticconditions:rheumatoidarthritis,osteoarthritis,ankylosing spondylitis, 

acutegout, 

(ii) acutemusculo-skeletaldisorderssuchasperiarthritis(forexamplefrozen shoulder), 

tendinitis, tenosynovitis, bursitis, 

(iii) otherpainfulconditionsresultingfromtrauma,includingfracture,low back pain, 

sprains, strains, dislocations, orthopaedic, dental and other minor surgery. 

Children 

DiclofenacSodium100mgsustained-releasetabletsarenotsuitableforchildren. 

 

4.2 Posology and method of administration 

Undesirableeffectsmaybeminimisedbyusingthelowesteffectivedoseforthe 

shortestdurationnecessarytocontrolsymptoms(seesection4.4). 



Adults:One 100 mgdiclofenacsodiumsustained-releasetabletdaily. Ifnecessary, 

thedailydosagecanbeincreasedto150mgbysupplementationwiththe conventional dosage forms 

containingdiclofenacsodium25mgor 50 mg. 

Therecommended maximumdailydose of diclofenacsodiumis 150mg. 

Specialpopulations 

Elderly:Although thepharmacokineticsof Diclofenacsodiumarenotimpairedto 

anyclinicallyrelevantextentinelderlypatients,nonsteroidalanti-inflammatorydrugs should be 

used with particularcaution insuchpatientswho generallyare more prone toadversereactions.In 

particularitisrecommendedthatthelowesteffectivedosage be used infrail elderlypatientsorthose 

with alow bodyweight (seealso precautions) and the patientshould bemonitoredfor 

GIbleedingduringNSAID therapy. 

Cardiovascularandsignificantcardiovascularriskfactors 

Diclofenaciscontraindicatedinpatientswithestablishedcongestiveheartfailure (NYHAII-IV), 

ischemicheartdisease, peripheralarterialdiseaseand/or cerebrovasculardisease(seesection 4.3 

Contraindications). 

Patientswith congestiveheartfailure(NYHA-I)or significantriskfactorsfor 

cardiovasculardiseaseshouldbetreatedwithdiclofenaconlyaftercareful consideration. Since 

cardiovascularrisks with diclofenac mayincrease with doseand 

durationofexposure,thelowesteffectivedailydoseshouldbeused andforthe 

shortestdurationpossible (see section4.4 Special warningsand precautions for use). 

Renalimpairment:Diclofenacis contraindicatedin patientswithrenalfailure(see section4.3 

Contraindications). 

No specific studieshavebeen carried outin patientswith renal impairment,therefore, no 

specificdoseadjustment recommendationscan bemade. Cautionisadvised when 

administeringdiclofenactopatientswithmildtomoderaterenalimpairment(see section4.4 Special 

warningsand precautions for use). 

Hepaticimpairment:Diclofenaciscontraindicatedinpatientswithhepaticfailure 

(seesection 4.3 Contraindications). 

No specific studieshavebeen carried outin patientswith hepaticimpairment, therefore,no 

specific doseadjustment recommendations canbe made. Cautionis advised 



whenadministeringdiclofenactopatients with mild to moderate hepatic impairment (see 

section4.4Special warningsand precautionsforuse). 

Paediatric population:Thismedicineisnotsuitable for children. 

 

Method ofadministration 

Fororaladministration. 

To betaken whole withliquid, preferablywithorafterfood. 

 

4.3 Contraindications 

 Hypersensitivityto the active substance orto anyofthe excipientslistedin section 6.1. 

 Active,gastricorintestinalulcer,bleedingorperforation. 

 Historyofgastrointestinalbleedingorperforation,relatingto previous NSAIDs therapy. 

 Active,orhistoryofrecurrentpepticulcer/haemorrhage(twoormoredistinct episodesof 

proven ulceration or bleeding). 

 Lasttrimesterofpregnancy(seesection4.6). 

 Hepaticfailure 

 Renalfailure 

 Establishedcongestiveheartfailure(NYHA-II-IV),ischemicheartdisease, 

peripheralarterialdisease and/orcerebrovasculardisease 

 Likeothernon-steroidalanti-inflammatorydrugs(NSAIDs),diclofenacisalso 

contraindicatedinpatientsinwhom attacksofasthma,angioedema,urticarialor 

acuterhinitisareprecipitatedbyibuprofen,acetylsalicylicacidorother nonsteroidalanti-

inflammatorydrugs. 

 

4.4 Special warnings and precautions for use 

 

General 

Undesirableeffectsmaybeminimisedbyusingthelowesteffectivedoseforthe 

shortestdurationnecessaryto controlsymptoms(see section 4.2, and GIand 

cardiovascularrisksbelow). 



Theconcomitantuseof diclofenacsodiumtabletswithsystemicNSAIDs including 

cyclooxygenase-2 selectiveinhibitorsshould beavoided due to the absence ofany 

evidencedemonstratingsynergisticbenefitsandthepotentialforadditiveundesirable 

effects(seesection4.5). 

Caution isindicated in theelderlyon basic medical grounds. In particular, itis 

recommendedthatthelowesteffectivedosebeusedinfrailelderlypatientsorthose with alow 

bodyweight (seesection 4.2). 

Aswithothernonsteroidalanti-inflammatorydrugs,includingdiclofenac,allergic 

reactions,includinganaphylactic/anaphylactoidreactionscanalsooccurwithout 

earlierexposuretothedrug(seesection4.8).Hypersensitivityreactionscanalso 

progresstoKounissyndrome,aseriousallergicreactionthatcanresultinmyocardial 

infarction.Presentingsymptomsofsuchreactionscanincludechestpain occurringin 

associationwithanallergicreactionto diclofenac. 

Likeother NSAIDs, diclofenac may maskthesignsandsymptomsofinfectiondueto 

itspharmacodynamicproperties. 

 

Lactose 

Thismedicinecontainslactose.Patientswithrarehereditaryproblemsofgalactoseintolerance,total 

lactase deficiency or glucose-galactose malabsorption should nottakethismedicine. 

 

Sodium 

This medicinecontainslessthan 1mmolsodium(23 mg) per tablet,thatisto say 

essentially‘sodium-free’. 

 

Gastrointestinaleffects 

Gastrointestinalbleeding(haematemesis,melaena),ulcerationorperforation,which can befatal 

hasbeenreported with all NSAIDs includingdiclofenac, andmayoccur at 

anytimeduringtreatment, with orwithoutwarningsymptomsoraprevioushistory 

ofseriousgastrointestinal(GI)events.They generallyhavemoreserious 

consequencesintheelderly. Ifgastrointestinalbleedingorulcerationoccursin 

patientsreceivingdiclofenac,themedicinal productshould bewithdrawn. 



AswithallNSAIDs, includingdiclofenac,closemedical surveillanceisimperative and 

particularcaution should be exercised when prescribingdiclofenacin patients with symptoms 

indicativeofgastrointestinaldisordersorwithahistorysuggestiveof 

gastricorintestinalulceration,bleedingorperforation(seesection4.8).The riskof GIbleeding, 

ulcerationor perforation ishigher with increasingNSAID doses includingdiclofenac and 

inpatients with ahistoryof ulcer, particularlyif complicated with haemorrhage 

orperforation.Theelderlyhavean increasedfrequencyof adverse reactionsto NSAIDs especially 

gastrointestinalbleedingand perforation which may be fatal(seesection 4.2). 

Toreducetheriskof GItoxicityin patientswith ahistoryof ulcer,particularlyif 

complicatedwithhaemorrhageorperforation,andintheelderly, thetreatmentshould be 

initiatedandmaintainedatthelowesteffective dose. 

Combinationtherapywithprotective agents(e.g. misoprostolor proton pump 

inhibitors)shouldbeconsideredforthesepatients,andalso forpatientsrequiring concomitantuse 

ofmedicinal productscontaininglowdose acetylsalicylic acid (ASA/aspirin), orothermedicinal 

productslikelytoincreasegastrointestinalrisk(see below and section 4.5). 

PatientswithahistoryofGItoxicity,particularlythe elderly, shouldreportany 

unusualabdominalsymptoms(especiallyGIbleeding). 

Caution isrecommended inpatients receivingconcomitantmedicationswhich could 

increasetheriskofulcerationorbleeding,such assystemiccorticosteroids, anticoagulantssuch 

aswarfarin,selectiveserotonin-reuptakeinhibitors(SSRIs)or anti-

plateletagentssuchasacetylsalicylicacid(seesection4.5). 

Close medicalsurveillanceand caution shouldalso beexercisedin patientswith 

ulcerativecolitisorCrohn’sdisease,astheirconditionmaybeexacerbated(see section4.8). 

NSAIDs, includingdiclofenac, maybe associated with increasedriskof gastro- 

intestinalanastomoticleak.Closemedicalsurveillanceandcautionarerecommended 

whenusingdiclofenacaftergastro-intestinalsurgery. 

 

Hepaticimpairment 

Closemedicalsurveillanceisrequired whenprescribingdiclofenactopatientswith 

impairmentofhepaticfunction,astheirconditionmay beexacerbated. 



As with other NSAIDs, includingdiclofenac,valuesofoneormoreliverenzymes mayincrease. 

Duringprolonged treatment with diclofenac, regular monitoringof 

hepaticfunctionisindicatedasaprecautionarymeasure.Ifabnormalliverfunction 

testspersistorworsen,clinicalsignsorsymptomsconsistentwithliverdisease 

developorifothermanifestationsoccur(eosinophilia, rash),diclofenacshouldbe discontinued. 

Hepatitis mayoccur with diclofenacwithout prodromalsymptoms. 

Cautioniscalledforwhenusingdiclofenacinpatientswithhepaticporphyria,sinceit maytriggeran 

attack. 

 

Renalimpairment 

As fluidretentionand oedemahavebeen reported in association withNSAID therapy, 

includingdiclofenac,particularcautioniscalledforinpatientswithimpaired 

cardiacorrenalfunction,historyofhypertension,theelderly, patientsreceiving 

concomitanttreatmentwithdiureticsormedicinalproductsthatcansignificantly 

impactrenalfunction,andin thosepatientswithsubstantialextracellularvolume depletion 

fromanycause, e.g. beforeor after majorsurgery(see section 4.3). 

Monitoringofrenalfunctionisrecommendedasaprecautionarymeasurewhenusing diclofenacin 

such cases. Discontinuation oftherapyisusuallyfollowedbyrecovery to the pre-treatmentstate. 

 

Skineffects 

Seriousskinreactions,someofthemfatal,includingexfoliativedermatitis,Stevens- 

Johnsonsyndromeandtoxicepidermalnecrolysis,havebeenreportedveryrarelyin association with 

the use ofNSAIDs, includingdiclofenac (seesection 4.8). Patients appearto 

beathighestriskforthesereactionsearlyinthecourseoftherapy:theonset of thereaction 

occurringinthemajorityofcaseswithinthefirstmonth oftreatment. 

Diclofenacsodiumtabletsshouldbediscontinuedatthefirstappearanceofskinrash, mucosal 

lesionsoranyother signsofhypersensitivity. 

 

SLE and mixed connectivetissue disease 

In patients with systemiclupus erythematosus(SLE) and mixed connective tissue 

disorderstheremaybeanincreasedriskofasepticmeningitis(seesection4.8). 



 

Cardiovascularand cerebrovasculareffects 

Patientswith congestiveheartfailure(NYHA-I)orpatientswith significantrisk 

factorsforcardiovascular events(e.g.hypertension,hyperlipidaemia,diabetes 

mellitus,smoking)shouldonlybetreatedwithdiclofenacaftercarefulconsideration. 

Asthecardiovascularrisksofdiclofenacmayincreasewithdoseanddurationof 

exposure,theshortestdurationpossibleandthelowesteffectivedailydoseshouldbe 

used.Thepatient’sneedforsymptomaticreliefandresponsetotherapyshouldbere- evaluated 

periodically. 

Appropriatemonitoringandadvicearerequiredforpatientswithahistoryof 

hypertensionandcongestiveheartfailure(NYHA-I)as fluid retentionand oedema 

havebeenreported inassociationwithNSAID therapyincludingdiclofenac. 

Clinicaltrialandepidemiologicaldataconsistentlypointtowardsincreasedriskof 

arterialthromboticevents (forexamplemyocardialinfarctionorstroke) associated 

withtheuseofdiclofenac,particularlyathigh dose(150mgdaily)andinlongterm treatment. 

Patientsshouldremainalertforthesignsandsymptomsofseriousarteriothrombotic events (e.g. 

chest pain, shortness ofbreath,weakness, slurringofspeech),which can 

occurwithoutwarnings.Patientsshouldbeinstructedto seeaphysicianimmediately in case ofsuch 

anevent. 

 

Haematologicaleffects 

Duringprolonged treatmentwith diclofenac, as withother NSAIDs,monitoringofthe 

bloodcount isrecommended. 

Diclofenacmayreversiblyinhibitplateletaggregation(seeanticoagulantsinsection4.5). 

Patientswith defects ofhaemostasis,bleedingdiathesis orhaematological 

abnormalitiesshouldbecarefullymonitored. 

 

Pre-existing asthma  

In patientswithasthma,seasonalallergicrhinitis,swellingofthenasalmucosa (i.e. 

nasalpolyps),chronicobstructivepulmonarydiseasesorchronicinfectionsofthe 

respiratorytract(especiallyiflinkedtoallergicrhinitis-like symptoms), reactionson NSAIDs like 



asthma exacerbations(so-calledintolerance toanalgesics/analgesics- 

asthma),Quincke’soedemaorurticariaaremorefrequentthaninotherpatients. 

Therefore,specialprecautionisrecommendedinsuchpatients(readinessfor emergency). This 

isapplicableaswellforpatientswhoareallergicto other substances,e.g. withskin 

reactions,pruritusorurticaria. 

Likeotherdrugsthatinhibitprostaglandinsynthetaseactivity, diclofenacsodiumand other 

NSAIDs can precipitate bronchospasmif administered to patients suffering from, or with a 

previoushistoryof bronchialasthma. 

 

Femalefertility: 

TheuseofDiclofenacmay impairfemalefertilityandisnotrecommendedinwomenattemptingto 

conceive. Inwomen whomayhavedifficulties conceivingor who are undergoinginvestigation 

ofinfertility, withdrawalof Diclofenacshould beconsidered (seesection 4.6). 

 

4.5 Interaction with other medicinal products and other forms of interaction 

Thefollowinginteractionsincludethoseobservedwithdiclofenacgastro-resistant 

tabletsand/orotherpharmaceuticalformsofdiclofenac. 

Lithium:Ifusedconcomitantly,diclofenacmayraiseplasmaconcentrationsof lithium. 

Monitoringofthe serumlithiumlevelisrecommended. 

Digoxin:Ifusedconcomitantly,diclofenacmayraiseplasmaconcentrationsof 

digoxin.Monitoringoftheserumdigoxinlevelisrecommended. 

DiureticsandAnti-hypertensiveagents:Likeother NSAIDs, concomitantuseof 

diclofenacwithdiureticsorantihypertensiveagents(e.g. beta-blockers,angiotensin 

convertingenzyme(ACE)inhibitors)maycauseadecreaseintheirantihypertensive 

effectviainhibitionofvasodilatoryprostaglandinsynthesis.Therefore, the combination shouldbe 

administered withcaution and patients, especiallytheelderly, should havetheir blood 

pressureperiodicallymonitored. Patients should be 

adequatelyhydratedandconsiderationshouldbegiventomonitoringofrenal 

functionafterinitiationofconcomitanttherapyandperiodicallythereafter, particularlyfor diuretics 

and ACE inhibitorsduetotheincreasedriskof nephrotoxicity. 



Drugs known tocause hyperkalemia:Concomitanttreatment withpotassium-sparing 

diuretics,ciclosporin,tacrolimus or trimethoprimmay be associated withincreased 

serumpotassiumlevels, which should therefore bemonitoredfrequently(seesection 4.4). 

Anticoagulants andanti-plateletagents:Cautionisrecommendedsinceconcomitant 

administrationcouldincreasetheriskofbleeding(seesection4.4).Althoughclinical 

investigationsdonotappeartoindicatethatdiclofenacaffectstheactionof 

anticoagulants,therearereportsofanincreasedriskofhaemorrhageinpatients 

receivingdiclofenacandanticoagulantsconcomitantly(seesection4.4).Therefore, to be 

certainthatnochangeinanticoagulantdosage isrequired, closemonitoringof 

suchpatientsisrequired.Aswithothernonsteroidalanti-inflammatoryagents, diclofenacinhigh 

dosecanreversiblyinhibitplateletaggregation. 

Other NSAIDS includingcyclo-oxygenase-2selective inhibitors andcorticosteroids: Co-

administration ofdiclofenac and other systemic NSAIDs or corticosteroidsmay 

increasetheriskofgastrointestinalbleedingorulceration.Avoidconcomitantuseof two or more 

NSAIDs (see section 4.4). 

Selectiveserotonin reuptakeinhibitors(SSRIs): Concomitant administration ofSSRIs 

mayincreasetheriskofgastrointestinalbleeding(seesection4.4). 

Antidiabetics:Clinicalstudies haveshown thatdiclofenac can be given togetherwith 

oralantidiabeticagentswithoutinfluencingtheirclinicaleffect.However,therehave 

beenisolatedreportsofhypoglycaemicandhyperglycaemiceffectsnecessitating changesin 

thedosageoftheantidiabeticagentsduringtreatmentwithdiclofenac.For thisreason,monitoringof 

the blood glucose level isrecommended as a precautionary measureduringconcomitanttherapy. 

Methotrexate:Diclofenaccaninhibitthetubularrenalclearanceofmethotrexate 

herebyincreasingmethotrexatelevels. Cautionisrecommended when NSAIDs, 

includingdiclofenac,areadministeredlessthan24hoursbeforetreatmentwith 

methotrexate,sincebloodconcentrationsofmethotrexatemayriseandthetoxicityof 

thissubstancebeincreased. 

Cases ofserioustoxicityhavebeen reported when methotrexate and NSAIDs 

includingdiclofenac are given within24 hours ofeachother.Thisinteractionis 

mediatedthroughaccumulationofmethotrexateresultingfromimpairmentofrenal excretionin the 

presenceofthe NSAID. 



Ciclosporin: Diclofenac, like other NSAIDs,mayincreasethenephrotoxicityof ciclosporin 

duetotheeffecton renalprostaglandins.Therefore, itshouldbe given at 

doseslowerthanthosethatwouldbeusedinpatientsnotreceivingciclosporin. 

Tacrolimus:Possibleincreasedriskof nephrotoxicitywhen NSAIDs are given with 

tacrolimus.Thismightbemediatedthroughrenalantiprostaglandineffectsofboth NSAID and 

calcineurininhibitor. 

Quinolone antimicrobials:Convulsions mayoccur dueto aninteractionbetween quinolones and 

NSAIDs. This mayoccur inpatientswith orwithout aprevious historyof 

epilepsyorconvulsions.Therefore,cautionshould be exercised when consideringtheuseof 

aquinoloneinpatients whoarealreadyreceivingan NSAID. 

Phenytoin:Whenusingphenytoinconcomitantlywithdiclofenac,monitoringof 

phenytoinplasmaconcentrationsisrecommendedduetoanexpected increasein exposureto 

phenytoin. 

Colestipolandcholestyramine:Theseagentscaninduceadelayordecreasein absorption 

ofdiclofenac.Therefore, itis recommended to administer diclofenac at leastonehourbeforeor4to 

6hoursafteradministrationofcolestipol/ cholestyramine. 

Cardiac glycosides:Concomitant use ofcardiac glycosidesand NSAIDs in patients 

mayexacerbatecardiacfailure,reduceGFRandincreaseplasmaglycosidelevels. 

Mifepristone:NSAIDs should not beusedfor 8-12 daysafter mifepristone administrationas 

NSAIDscan reduce the effect ofmifepristone. 

PotentCYP2C9 inhibitors:Caution isrecommended when co-prescribingdiclofenac with 

potentCYP2C9inhibitors(such asvoriconazole),which couldresultin a significantincreasein 

peakplasmaconcentrationand exposureto diclofenacdueto inhibitionof diclofenacmetabolism. 

 

4.6 Fertility, pregnancy and lactation 

Pregnancy 

Inhibitionofprostaglandinsynthesismayadverselyaffectthepregnancyand/orthe 

embryo/foetaldevelopment.Datafromepidemiologicalstudiessuggestanincreased 

riskofmiscarriageandofcardiacmalformationand gastroschisisafteruseofa 

prostaglandinsynthesisinhibitorinearlypregnancy. Theabsoluteriskfor 

cardiovascularmalformationwasincreased fromlessthan1%,uptoapproximately 1.5 %. 



The riskis believed toincrease with dose and durationof therapy.In animals, 

administrationofaprostaglandinsynthesisinhibitorhasbeenshowntoresultin increasedpre-

andpost-implantationlossandembryo-foetallethality. 

In addition,increasedincidencesofvariousmalformations,includingcardiovascular, 

havebeenreported inanimalsgivenaprostaglandinsynthesisinhibitorduringthe 

organogeneticperiod. 

 

Fromthe 20th weekof pregnancyonward,diclofenacuse maycause oligohydramnios 

resultingfromfoetalrenaldysfunction.Thismayoccur shortlyaftertreatment initiation and 

isusuallyreversibleupondiscontinuation. In addition, there havebeen 

reportsofductusarteriosusconstrictionfollowingtreatmentinthesecondtrimester, most 

ofwhichresolvedaftertreatment cessation.Therefore,duringthefirst and 

secondtrimesterofpregnancy, diclofenacshouldnotbegivenunlessclearly 

necessary.Ifdiclofenacisusedbyawomanattemptingtoconceive,orduringthefirst and 

secondtrimesterof pregnancy, the doseshould be kept as low and duration of 

treatmentasshortaspossible.Antenatalmonitoringforoligohydramniosandductus 

arteriosusconstrictionshouldbeconsideredafterexposuretodiclofenacforseveral 

daysfromgestational week20 onward. Diclofenacshould bediscontinuedif oligohydramnios 

orductusarteriosusconstriction are found. 

Duringthethirdtrimesterof pregnancy, allprostaglandin synthesis inhibitorsmay exposethe 

foetus to: 

 

 cardiopulmonarytoxicity(prematureconstriction/closureoftheductusarteriosus 

andpulmonaryhypertension); 

 renaldysfunction(seeabove); 

 themotherandtheneonate,attheendofpregnancy, to: 

 possible prolongation ofbleedingtime, an anti-aggregatingeffect which may 

occurevenatverylowdoses; 

 inhibitionofuterinecontractionsresultingindelayedorprolongedlabour. 

Consequently,diclofenaciscontraindicatedduringthethirdtrimesterofpregnancy(seesection4.3). 



Breast-feeding:Likeother NSAIDs, diclofenac passes intothebreastmilkinsmallamounts. 

Therefore,diclofenacshould notbeadministeredduringbreastfeedinginorderto 

avoidundesirableeffectsintheinfant(seesection5.2). 

 

FemaleFertility 

 

As with other NSAIDs, the use ofdiclofenac mayimpairfemale fertilityand isnot 

recommended in women attemptingto conceive. In women who havedifficulties 

conceivingorwhoareundergoinginvestigationofinfertility,withdrawalof 

diclofenacshouldbeconsidered(seealsosection4.4regardingfemalefertility). 

 

4.7 Effects on ability to drive and use machines 

Patients who experience visual disturbances, dizziness, vertigo, somnolence central nervous 

system disturbances, drowsiness or fatigue while taking NSAIDs should refrain from driving 

or operate machinery. 

 

4.8 Undesirable effects 

Adversereactions(Table1)arerankedunderheadingoffrequency, themostfrequent 

first,usingthefollowingconvention:verycommon:(>1/10);common(>1/100,<1/10);uncommon(

>1/1,000, 

<1/100);rare(>1/10,000,<1/1,000);veryrare(<1/10,000);notknown:cannotbeestimatedfromthea

vailabledata. 

The followingundesirableeffectsincludethosereportedwith eithershort-termor long-termuse. 

Table 1 

 

Blood andlymphatic system 

disorders 

 

Veryrare Thrombocytopenia, leucopoenia, anaemia (including 

haemolytic and aplastic anaemia), agranulocytosis. 

Immune system disorders  



Rare 

 

 

Veryrare 

Hypersensitivity, anaphylacticand 

anaphylactoidreactions(including hypotension and shock) 

Angioneuroticoedema(includingface oedema). 

Psychiatric disorders  

Veryrare Disorientation,depression,insomnia,nightmares,irritability

,psychotic disorder. 

Nervous system disorders  

Common 

Rare 

Veryrare 

 

 

Not known 

Headache, dizziness. 

Somnolence,tiredness. 

Paraesthesia,memoryimpairment, convulsion, anxiety, 

tremor, aseptic meningitis tastedisturbances, 

cerebrovascularaccident. 

Disturbancesofsensation,confusion, 

hallucinations,malaise 

Eyedisorders  

Veryrare 

Not known 

Visualdisturbance, visionblurred diplopia. 

Opticneuritis. 

Earand labyrinth disorders  

Common 

Veryrare 

Vertigo. 

Tinnitus,hearingimpaired. 
Cardiac disorders  

Uncommon* 

 

Unknown 

Palpitations, chest pain, cardiac failure, myocardial 

infarction. 

Kounis syndrome 
Vasculardisorders  
Veryrare Hypertension, vasculitis, hypotension. 
Respiratory, thoracic 
andmediastinaldisorders 

 

Rare 
Veryrare 

Asthma(includingdyspnoea). 
Pneumonitis. 

Gastrointestinaldisorders  
Common 
 
Rare 
 

Nausea, vomiting, diarrhoea, dyspepsia, 
abdominalpainflatulence,anorexia. 

Gastritis, gastrointestinal haemorrhage, 



 
 
 
 
Veryrare 
 
 
 
 
 
 
 
Not known 

haematemesis,diarrhoeahaemorrhagic, 

melaena,gastrointestinalulcerwithor 

withoutbleedingorperforation, (sometimes fatal, 

particularlyin the elderly). 
Colitis (includinghaemorrhagiccolitis 
andexacerbationofulcerativecolitisor 
Crohn’s disease), constipation, stomatitis 
(includingulcerativestomatitis), glossitis, 

oesophagealdisorder, oesophageallesions,diaphragm-like 

intestinalstrictures, pancreatitis. 

Ischaemic colitis 

Hepatobiliary disorders  
Common 
Rare 
Veryrare 

 

Transaminasesincreased. 
Hepatitis,jaundice, liver disorder. 
Fulminanthepatitis,hepaticnecrosis, 
hepaticfailure 

Skin and subcutaneoustissue 
disorders 

 

Common 
Rare 
Veryrare 

Rash 
Urticaria 
Bullouseruptions, eczema, erythema, 

erythemamultiforme,StevensJohnson 

Syndrome,toxicepidermalnecrolysis (Lyell’s syndrome), 

dermatitis exfoliative,lossofhair,photosensitivity 

reaction,purpura,allergicpurpura, pruritis. 
Renaland urinary disorders  
Veryrare Acuterenalfailure,haematuria, proteinuria, 

nephroticsyndrome, interstitialnephritis,renalpapillary 
necrosis. 

General disorders and 
administration site conditions 

 

Rare Oedema 
Reproductivesystemandbreastdis
orders 

 

Veryrare Impotence 
* The frequencyreflects data fromlong-term treatmentwith ahigh dose (150 mg/day). 

 

Clinical trial and epidemiological data consistentlypoint towards an increased risk of arterial 

thrombotic events (for example myocardial infarction or stroke) associated with the use 

ofdiclofenac, particularlyat high dose(150mgdaily) and in longterm treatment(see section 4.3 

and 4.4). 

 

4.9 Overdose 

Symptoms 



Thereisno typicalclinicalpictureresultingfromdiclofenacoverdosage.Over dosage 

cancausesymptomssuchasheadache,nausea, vomiting, epigastricpain, 

gastrointestinalhaemorrhage,diarrhoea,dizziness,disorientation,excitation,coma, 

drowsiness,tinnitus,faintingorconvulsions.In thecaseofsignificantpoisoning 

acuterenalfailureandliverdamagearepossible. 

 

Therapeutic measure 

Management ofacute poisoningwith NSAIDs, includingdiclofenac, essentially 

consistsofsupportivemeasuresandsymptomatictreatment.Supportivemeasuresand 

symptomatictreatmentshouldbegivenforcomplicationssuchashypotension,renal 

failure,convulsions,gastrointestinaldisorder,andrespiratorydepression. 

Specialmeasuressuchasforceddiuresis,dialysisorhaemo-perfusionareprobablyof no help 

ineliminatingNSAIDs, includingdiclofenac, due tothehigh protein binding 

andextensivemetabolism. 

Activated charcoal maybe considered afteringestion ofa potentiallytoxic overdose, 

andgastricdecontamination(e.g.vomiting, gastriclavage)afteringestionofa 

potentiallylifethreateningoverdose. 

 

5. PHARMACOLOGICAL PROPERTIES 
 

5.1  Pharmacodynamic properties 

 

Pharmacotherapeutic group: Acetic acid derivatives and related substances, ATC code: 

M01AB05 

Mechanism of action: 

Diclofenac sodium is a non-steroidal agent with marked analgesic/anti-inflammatory 

properties. It is an inhibitor of prostaglandin synthetase, (cyclo-oxygenase). Diclofenac 

sodium in vitro does not suppress proteoglycan biosynthesis in cartilage at concentrations 

equivalent to the concentrations reached in human beings. 

 



5.2 Pharmacokinetic properties 

 

After ingestion of the diclofenac slow release tablet, the active principle is slowlyreleasedinto 

thegastrointestinal contents. Oncereleased from the tablet, diclofenacis rapidlyabsorbed from 

thegastrointestinal tract but is subject to first-pass metabolism. Peakplasma concentrations 

occur about 4.5 hours afteradministration of the prolonged release tablets when taken with a 

meal. Food andantacidsdecrease theratebut notthe extent of absorption of 

diclofenac.Thesystemicavailabilityof diclofenac from theSR formulations is on average 82% 

ofthat achieved with the samedose of enteric-coated tablets(possiblydue to release rate 

dependent first-passmetabolism). The active substance is 99.7% bound to plasma proteins, 

mainlyalbumin. 

 

Diclofenacenters the synovial fluid and peak synovial fluid concentrations at steadystate 

exceed plasma concentrations. Furthermore,elimination from the synovial fluid is slower than 

from plasma. Diclofenac and its metabolites cross the placentaand traces ofdiclofenac have 

been found in the milk of lactating women. The half-life forthe terminal elimination phase is 

3 hours. Approximately60% of the administered dose is excreted via the kidneys in the form 

of metabolites and less than 1%in unchanged form. About 30% of the doseis excreted 

viathebilein metabolised form.In patients with impaired renal function, accumulation of 

diclofenacsodium has not been reported. However, half-life of diclofenac maybeprolongedin 

patients with severerenal impairment. 

 

FiveDiclofenacmetabolites havebeen identified in human plasma and urine. Themetabolites 

include4'-hydroxy-, 5-hydroxy-,3'-hydroxy-, 4',5-dihydroxy- and 3'-hydroxy-4'-methoxy-

Diclofenac. Themajor Diclofenacmetabolite,4'- hydroxy-Diclofenac, hasveryweak 

pharmacologic activity. The formation of4'-hydroxyDiclofenac isprimarilymediated 

byCYP2C9. Both Diclofenacand its oxidative metabolites undergoglucuronidation 

orsulfation followed by biliaryexcretion. Acylglucuronidationmediated byUGT2B7and 

oxidation mediated byCYP2C8 mayalso playa rolein Diclofenac metabolism. 

CYP3A4 is responsible for the formation of minormetabolites, 5-hydroxy- and 3'-hydroxy-

Diclofenac.In patients with renal dysfunction, peak concentrations of metabolites 4'-hydroxy- 



and 5-hydroxy-Diclofenacwere approximately50% and4%of the parent compound after 

single oral dosing compared to 27%and 1%in normal healthysubjects. 

 

5.3 Preclinical safety data 

Relevantinformationon the safetyof Dynapar SR 100is included in other 

sectionsoftheSummaryofProductCharacteristics. 

 

 

6. PHARMACEUTICAL PARTICULARS 

 

6.1 List of excipients 

Lactose 

Hydroxy propyl methyl cellulose 2210 (K4M) 

Microcrystalline cellulose 

Isopropyl alcohol 

Polyvinylpyrrolidone (K-30) (Povidone) 

Magnesium Stearate 

Ultracoat AQ WB 

Titanium dioxide 

Lake of sunset yellow spec (Dye content 12-17%) 

Purified water 

 

6.2 Incompatibilities 

Not Known 

 

6.3 Shelf life 

36 months 

 

6.4 Special precautions for storage 

Store below 30°C. 

 



6.5 Nature and contents of container 

Alu-Alu Blister Pack 

 

6.6 Special precautions for disposal 

Anyunused medicinal product or waste material should be disposed of in accordancewith 

local requirements. 

 

 

7. MARKETING AUTHORISATION HOLDER 

 

TROIKAA PHARMACEUTICALS LTD. 

Troikaa House, Commerce House-1,  

Satya Marg, Bodakdev,  

Ahmedabad - 380 054, 

Gujarat, India. 

Phone : +91-79- 26856242/43/44/45, 

Fax : +91-79-26856246 

E-mail: regaffairs@troikaapharma.com 

 

Manufacturing Site: 

TROIKAA PHARMACEUTICALS LTD. 

C-1, Sara Industrial Estate, Selaqui,  

Dehradun-248197, Uttarakhand, India. 

Telephone: +91-135-2699146, 2698819 

Fax: +91-135-2698059 

www.troikaa.com 

Email: regaffairs@troikaapharma.com 

 

8. MARKETING AUTHORISATION NUMBER(S) 

 

TRO/IND/004 
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9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE 

AUTHORISATION 

 

- Date of first authorization : 30May2014 

- Date of renewal  :  24July 2021 

 

10. DATE OF REVISION OF THE TEXT 
 

28 July 2023 


